
STATE OF MISSOURI 
 

DEPARTMENT OF NATURAL RESOURCES 
 

MISSOURI CLEAN WATER COMMISSION 
 

 
 

MISSOURI STATE OPERATING PERMIT 
 

In compliance with the Missouri Clean Water Law, (Chapter 644 R.S. Mo. as amended, hereinafter, the Law), and the Federal Water 
Pollution Control Act (Public Law 92-500, 92nd Congress) as amended, 
 
Permit No.  MO-0058068 
 
Owner:  American Water Military Services, LLC 
Address:  1 Water Street, Camden, NJ 08102 
 
Continuing Authority:  Same as above 
Address:  Same as above 
 
Facility Name:  American Water Military Services Fort Leonard Wood WTF 
Facility Address:  Building 1601, Fort Leonard Wood, MO 65473 
 
Legal Description:  SW¼, NE¼, Sec. 23, T35N, R11W, Pulaski County 
[...]
(b) To incorporate new or modified effluent limitations or other conditions, if the result of a waste load allocation study, 
toxicity test or other information indicates changes are necessary to assure compliance with Missouri’s Water Quality 
Standards. 

(c) To incorporate new or modified effluent limitations or other conditions if, as the result of a watershed analysis, a Total 
Maximum Daily Load (TMDL) limitation is developed for the receiving waters which are currently included in Missouri’s 
list of waters of the state not fully achieving the state’s water quality standards, also called the 303(d) list. 

(d) If the Department determines that the permittee’s discharges cause, have reasonable potential to cause, or are contributing to 
exceedances of Missouri’s Water Quality Standards. 

The permit as modified or reissued under this paragraph shall also contain any other requirements of the Clean Water Act then 
applicable.  
       

3. All outfalls must be clearly marked in the field. 
 
4. Changes in Discharges of Toxic Pollutant 

In addition to the reporting requirements under §122.41(1), all existing manufacturing, commercial, mining, and silvicultural 
dischargers must notify the Director as soon as they know or have reason to believe: 
(a) That an activity has occurred or will occur which would result in the discharge, on a routine or frequent basis, of any toxic 

pollutant which is not limited in the permit, if that discharge will exceed the highest of the following notification levels: 
(1) One hundred micrograms per liter (100 µg/L); 
(2) Two hundred micrograms per liter (200 µg/L) for acrolein and acrylonitrile; 
(3) Five hundred micrograms per liter (500 µg/L) for 2,4-dinitrophenol and for 2-methyl-4, 6-dinitrophenol; 
(4) One milligram per liter (1 mg/L) for antimony; 
(5) Five (5) times the maximum concentration value reported for the pollutant in the permit application in accordance with 

40 CFR 122.21(g)(7); or 
(6) The notification level established by the department in accordance with 40 CFR 122.44(f). 

(b) That any activity has occurred or will occur which would result in any discharge, on a non-routine or infrequent basis, of a 
toxic pollutant which is not limited in the permit, if that discharge will exceed the highest of the following “notification 
levels”: 
(1) Five hundred micrograms per liter (500 µg/l); 
(2) One milligram per liter (1 mg/l) for antimony; 
(3) Ten (10) times the maximum concentration value reported for that pollutant in the permit application in accordance with 

§122.21(g)(7). 
(4) The level established by the Director in accordance with §122.44(f). 

 
5. Report as no-discharge when a discharge does not occur during the report period.  

https://edmr.dnr.mo.gov/edmr/E2/Shared/Pages/Main/Login.aspx
http://dnr.mo.gov/forms/780-2692-f.pdf


 
 

Permit No. MO-0058068 
Page 4 of 4 

C. SPECIAL CONDITIONS (CONTINUED) 
 

6. Reporting of Non-Detects 
(a) An analysis conducted by the permittee or their contracted laboratory shall be conducted in such a way that the precision and 

accuracy of the analyzed result can be enumerated. 
(b) The permittee shall not report a sample result as “Non-Detect” without also reporting the detection limit of the test. Reporting 

as “Non-Detect” without also including the detection limit will be considered failure to report, which is a violation of this 
permit. 

(c) The permittee shall report the “Non-Detect” result using the less than sign and the minimum detection limit (e.g. <10).  
(d) Where the permit contains a Minimum Level (ML) and the permittee is granted authority in the permit to report zero in lieu 

of the < ML for a specified parameter (conventional, priority pollutants, metals, etc.), then zero (0) is to be reported for that 
parameter. 

(e) See Standard Conditions Part I, Section A, #4 regarding proper detection limits used for sample analysis. 
(f) When calculating monthly averages, one-half of the minimum detection limit (MDL) should be used instead of a zero. Where 

all data are below the MDL, the “<MDL” shall be reported as indicated in item (C). 
 
7. It is a violation of the Missouri Clean Water Law to fail to pay fees associated with this permit (644.055 RSMo). 
 
8. Any pesticide discharge from any point source shall comply with the requirements of Federal Insecticide, Fungicide and 

Rodenticide Act, as amended (7 U.S.C. 136 et. seq.) and the use of such pesticides shall be in a manner consistent with its label. 
 

9. Acute Whole Effluent Toxicity (WET) tests shall be conducted as follows: 
(a) Freshwater Species and Test Methods: Species and short-term test methods for estimating the acute toxicity of NPDES 

effluents are found in the  most recent edition of Methods for Measuring the Acute Toxicity of Effluents and Receiving Waters 
to Freshwater and Marine Organisms (EPA/821/R-02/012; Table IA, 40 CFR Part 136). The permittee shall concurrently 
conduct 48-hour, static, non-renewal toxicity tests with the following species: 

o The fathead minnow, Pimephales promelas (Acute Toxicity EPA Test Method 2000.0). 
o The daphnid, Ceriodaphnia dubia (Acute Toxicity EPA Test Method 2002.0). 

(b) Chemical and physical analysis of the upstream control sample and effluent sample shall occur immediately upon being 
received by the laboratory, prior to any manipulation of the effluent sample beyond preservation methods consistent with 
federal guidelines for WET testing that are required to stabilize the sample during shipping. Where upstream receiving water is 
not available or known to be toxic, other approved control water may be used. 

(c) Test conditions must meet all test acceptability criteria required by the EPA Method used in the analysis.  
(d) The Allowable Effluent Concentration (AEC) for this facility is 100% with the dilution series being: 100%, 50%, 25%, 12.5%, 

and 6.25%. 
(e) All chemical and physical analysis of the effluent sample performed in conjunction with the WET test shall be performed at the 

100% effluent concentration. 
(f) The facility must submit a full laboratory report for all toxicity testing. The report must include a quantification of acute toxic 

units (TUa = 100/LC50) reported according to the test methods manual chapter on report preparation and test review.  The 
Lethal Concentration 50 Percent (LC50) is the effluent concentration that would cause death in 50 percent of the test organisms 
at a specific time. 

 
 



 

MISSOURI DEPARTMENT OF NATURAL RESOURCES 
STATEMENT OF BASIS 

MO-0058068 
AMERICAN WATER MILITARY SERVICES FORT LEONARD WOOD WTF 

 
This Statement of Basis (Statement) gives pertinent information regarding minor modifications to the above listed operating permit 
without the need for a public comment process.  A Statement is not an enforceable part of a Missouri State Operating Permit. 
 
 
Part I – Facility Information 
 
Facility Type:   Industrial  
Facility SIC Code(s):  4941 
Facility Description:  Water Treatment Plant – Drinking Water Supply 
 
 
Part II – Modification Rationale  
  
This operating permit is hereby modified to reflect a change in ownership, continuing authority and facility name. 
 
The charter number for the continuing authority for this facility is FL001425511; this number was verified by the permit writer to be 
associated with the facility and precisely matches the continuing authority reported by the facility.  
 
No other changes were made at this time. 
 
 
Part III – Administrative Requirements 
 
On the basis of preliminary staff review and the application of applicable standards and regulations, the Department, as administrative 
agent for the Missouri Clean Water Commission, proposes to issue a permit(s) subject to certain effluent limitations, schedules, and 
special conditions contained herein and within the operating permit.   
 
DATE OF FACT SHEET: APRIL 3, 2019 
 
COMPLETED BY: 
 
SHAWN MASSEY, ENVIRONMENTAL SPECIALIST 
MISSOURI DEPARTMENT OF NATURAL RESOURCES 
WATER PROTECTION PROGRAM 
OPERATING PERMITS SECTION - DOMESTIC WASTEWATER UNIT  
(573) 751-1399 
Shawn.massey@dnr.mo.gov 
  



 
American Water Military Services Fort Leonard Wood WTF 

Fact Sheet Page 2 of 15 
 

MISSOURI DEPARTMENT OF NATURAL RESOURCES 
FACT SHEET 

FOR THE PURPOSE OF RENEWAL 
OF 

MO-0058068 
FORT LEONARD WOOD WATER TREATMENT PLANT SEDIMENTATION BASIN 

 
The Federal Water Pollution Control Act ("Clean Water Act" Section 402 Public Law 92-500 as amended) established the National 
Pollution Discharge Elimination System (NPDES) permit program. This program regulates the discharge of pollutants from point 
sources into the waters of the United States, and the release of stormwater from certain point sources. All such discharges are unlawful 
without a permit (Section 301 of the "Clean Water Act"). After a permit is obtained, a discharge not in compliance with all permit 
terms and conditions is unlawful. Missouri State Operating Permits (MSOPs) are issued by the Director of the Missouri Department of 
Natural Resources (Department) under an approved program, operating in accordance with federal and state laws (Federal "Clean 
Water Act" and "Missouri Clean Water Law" Section 644 as amended). MSOPs are issued for a period of five (5) years unless 
otherwise specified for less. 
 
As per [40 CFR Part 124.8(a)] and [10 CSR 20-6.020(1)2.] a factsheet shall be prepared to give pertinent information regarding the 
applicable regulations, rationale for the development of effluent limitations and conditions, and the public participation process for the 
Missouri State Operating Permit (MSOP or operating permit) listed below. A factsheet is not an enforceable part of an operating 
permit. 
 
 
Part I.  FACILITY INFORMATION 
 
Facility Type:   Industrial  
Facility SIC Code(s):  4941 
Application Date:  03/08/2016 
Expiration Date:   11/30/2016   
Last Inspection:  03/16/2016 - in compliance  
 
FACILITY DESCRIPTION:  
Water Treatment Plant – Drinking Water Supply – SIC #4941 
This is a community drinking water system treatment plant. The treatment consists of coagulation, flocculation, sedimentation, 
chlorination, dechlorination, fluoridation, filtration, and UV disinfection.   
 
Outfall #001 – All process wastewater, which includes waste sludge (treatment sediment) and filter backwash water, are treated prior 
to discharge. Sludge first enters drying beds, allowing water to leach from the sludge into an earthen sedimentation basin. The filter 
backwash is discharged directly to the sedimentation basin. This treated wastewater is discharged through the outfall. The dried sludge 
is disposed of in a permitted sanitary landfill.  
Design flow is 4.70 million gallons per day (MGD).   
Actual flow is 0.603 MGD. 
 
PERMITTED FEATURES TABLE: 

OUTFALL AVERAGE FLOW 
(MGD/CFS) 

DESIGN FLOW 
(MGD/CFS)  TREATMENT LEVEL EFFLUENT TYPE 

#001 0.603/0.933 4.7/7.3 Primary  Process Wastewater 
 
FACILITY PERFORMANCE HISTORY & COMMENTS: 
The most recent site inspection to determine compliance with MO-0058068 was conducted on February 16, 2016. The facility was 
found to be in compliance during the time of the inspection.  
 
  



 
American Water Military Services Fort Leonard Wood WTF 

Fact Sheet Page 3 of 15 
 

WATER BALANCE DIAGRAM: 

 



 
American Water Military Services Fort Leonard Wood WTF 

Fact Sheet Page 4 of 15 
 

Part II.  RECEIVING STREAM INFORMATION 
 
RECEIVING WATER BODY’S WATER QUALITY:  
The receiving stream tributary to Big Piney River has no concurrent water quality data available. The tributary to Big Piney River (C) 
(3960) is now classified whereas it was not classified in the previous permit, as EPA has approved the Department’s new stream 
classifications.  
 
303(D) LIST:  
Section 303(d) of the federal Clean Water Act requires each state identify waters not meeting water quality standards and for which 
adequate water pollution controls have not been required. Water quality standards protect such beneficial uses of water as whole body 
contact (such as swimming), maintaining fish and other aquatic life, and providing drinking water for people, livestock, and 
wildlife. The 303(d) list helps state and federal agencies keep track of impaired waters not addressed by normal water pollution 
control programs. http://dnr.mo.gov/env/wpp/waterquality/303d/303d.htm  
 Not applicable; this facility does not discharge to an impaired segment of a 303(d) listed stream. 
 
TOTAL MAXIMUM DAILY LOAD (TMDL): 
A TMDL is a calculation of the maximum amount of a given pollutant that a body of water can absorb before its water quality is 
affected; hence, the purpose of a TMDL is to determine the pollutant loading a specific waterbody can assimilate without exceeding 
water quality standards.   If a water body is determined to be impaired as listed on the 303(d) list, then a watershed management plan 
or TMDL may be developed. The TMDL shall include the WLA calculation. http://dnr.mo.gov/env/wpp/tmdl/  
 Not applicable; this facility is not associated with a TMDL. 
 
APPLICABLE DESIGNATIONS OF WATERS OF THE STATE: 
 As per Missouri’s Effluent Regulations [10 CSR 20-7.015(1)(B)], the waters of the state are divided into the following seven 

categories. Each category lists effluent limitations for specific parameters, which are presented in each outfall’s effluent limitation 
table and further discussed in the derivation & discussion of limits section. 
Missouri or Mississippi River:   
Lake or Reservoir:     
Losing:      
Metropolitan No-Discharge:    
Special Stream:    
Subsurface Water:    
All Other Waters:     
 

RECEIVING STREAMS TABLE:  

OUTFALL WATERBODY NAME CLASS WBID DESIGNATED USES* 
DISTANCE TO 

SEGMENT 
(MILES) 

12-DIGIT HUC 

#001 

Tributary to Big Piney River n/a n/a GEN 0.00 

10290202-0403 8-20-13 MUDD V1.0 C 3960 HHP, IRR, LWW, SCR, 
WBC-B, WWH (AQL) 

0.59 
1.36 losing 

Big Piney River P 1566 DWS, HHP, IRR, LWW, 
SCR, WBC-A, CLF (AQL) 2.04 

n/a  not applicable 
WBID = Waterbody IDentification: Missouri Use Designation Dataset 8-20-13 MUDD V1.0 data can be found as an ArcGIS shapefile on MSDIS at 

ftp://msdis.missouri.edu/pub/Inland_Water_Resources/MO_2014_WQS_Stream_Classifications_and_Use_shp.zip  
*  As per 10 CSR 20-7.031 Missouri Water Quality Standards, the department defines the Clean Water Commission’s water quality objectives in terms of 

"water uses to be maintained and the criteria to protect those uses." The receiving stream and 1st classified receiving stream’s beneficial water uses to be 
maintained are in the receiving stream table in accordance with [10 CSR 20-7.031(1)(C)].  

 
Uses which may be found in the receiving streams table, above: 
10 CSR 20-7.031(1)(C)1.:  
AQL = Protection of aquatic life (Current narrative use(s) are defined to ensure the protection and propagation of fish shellfish and wildlife, which is further 

subcategorized as: WWH = Warm Water Habitat; CLH = Cool Water Habitat; CDH = Cold Water Habitat; EAH = Ephemeral Aquatic Habitat; MAH = 
Modified Aquatic Habitat; LAH = Limited Aquatic Habitat. This permit uses AQL effluent limitations in 10 CSR 20-7.031 Table A for all habitat 
designations unless otherwise specified.) 

10 CSR 20-7.031(1)(C)2.: Recreation in and on the water 
WBC = Whole Body Contact recreation where the entire body is capable of being submerged; 
WBC-A = Whole body contact recreation supporting swimming uses and has public access; 
WBC-B = Whole body contact recreation supporting swimming;  
SCR = Secondary Contact Recreation (like fishing, wading, and boating).  

10 CSR 20-7.031(1)(C)3. to 7.: 
HHP (formerly HHF) = Human Health Protection as it relates to the consumption of fish;  
IRR = Irrigation for use on crops utilized for human or livestock consumption;  
LWW = Livestock and wildlife watering (Current narrative use is defined as LWP = Livestock and Wildlife Protection);  

http://dnr.mo.gov/env/wpp/waterquality/303d/303d.htm
http://dnr.mo.gov/env/wpp/tmdl/
ftp://msdis.missouri.edu/pub/Inland_Water_Resources/MO_2014_WQS_Stream_Classifications_and_Use_shp.zip